BODY

Electric Vehicle

c
.2
°

pu
]

e
a

e
2

]
=

=

4

Page C

Service Parts Manual

EZGOL2LtN



Electric Vehicle

items 106 - 120 are for use on 4 Caddy models only

106 - Includes ltems 107 - 110

//’s
e
”a\"l
i
"
e i
. 1
1o~ T
ot 1

=

Service Parts Manual EZGOLTTR

Page C-5



Electric Vehicle

i

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71151-GO1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5)....cuceveemvvenenne. 1
2 71153-G01 BALL DEFLECTOR (PASSENGER SIDE) .....cccooveiereeeeneiestieeeceeeeesereaend 1
3 71154-GO1 BALL DEFLECTOR (DRIVER SIDE)........uoeiiereieeeceeeeteee e ecerae s 1
4 00614-G5 SCREW, #8 - 18 X 5/8" LG ...eeeeiieeiecteeeeceeeseeeeeece ettt e s e seeeseenennes 6
5 '71 158-GO1 INSTRUMENT PANEL INSERT (4 CUP HOLDER).......c.ooovieeeeeeereen 1
6
7 27647-G01 LABEL (SAFETY )ittt sttsetescrecesenr e asssneeersr s ste s sae s s ae e mesennseaen 1
8 * SERIAL NUMBER PLATE .........otiioterceeeeeercerteeereeer e e ear e s eeaeseeasenaesnen 1
9 * EC PLATE . eeeeeerrretrcctenttsseseteesnneesessstesessessss s srs e e saresontesesbe s msas s sennnesoen 1
10
1 71051-G** COWL....cecireerrer e ee et e s sre e e st e e s b b s e s s s e e s st e sesss e e enssessessseessssnnessssssassanes 1
12 71055-GO1 RIVET, 3/16" X 3/8" LG cvueeurereeererrareesesessessssesssessssesssssssssssssssesnsssssssssenasssenns 7
13 00740-G4 SCREW, #10-32 X 1/2" LG, ..eeevieeiieeeeeriieeriesceeesteesereseseersesessessssesesaesesesannesans 4
14 00921-G8 NUT, #10 - B2 ettt e sresarees s sssee e e s e s saree e e sesnes eerreennenn e enens 4
15 14601-G13 RIVET, 5/32" X 9/16" LG oottt seaae s s st s ses s 2
16 19817-G2 E-Z-GO NAMEPLATE ... reeeeerertettrtee e ressreestes s e sesess e e ssasssasesnennd 1
17 12064-G3 PUSHNUT, 3/16".....oiiiirveinitiiriesieereerctrssereesesestessseesessessssssssssessesssasssesssssssesenns 2
18 10570-G11 RIVET, 3/16" X 3/4" LG. ...ooroiierircirctivtineesrnerieseieesssessseessseseasseesesessesss e s sonne 2
19 71056-G01 BOLT, 5/16 - 18 X 5/8" LGi. c.veeeeeeeeeeeeiecirscttrecteeee ettt e e a s 4
20 00570-G2 WASHER, 5/16" ... ittt re et ee e s ere e seste e saan s e s nnrenan 4
21 00438-G6 BOLT, 5/16 - 18 X 3/4" LG. (WITH TOP) ....uorceerereriretr e eeee e ee s 2
22 00571-G2 WASHER, 5/16" (WITH TOP) . ettt sceeee e e ee s esane e 2
23 71115-GO1 VINYL TRIM <o rnetrcvtrnrttssttestcesrseaee s e s enss e aeesa b e etaesssassnneensnnesnnnsan 2
24
25 71143-G01 SPLASH PANEL ASSEMBLY (INCLUDES ITEMS 26 - 29).....cccceevvveereeienrenenns 1
26 * PANEL ...t sete ettt sttt e ee e eeeeete e s ssae e s eaeeeeesnee e e s sreeeveseneeessnseness 1
27 * STAY BRACKET ....oeeeetrtisierttesiessrseste s aeessesesseesstaessssessbesnsseeessnnnnns 2
28 * PANEL BRACKET ..o cieeiiretrierrecenrtesetsssensseessesseresssasssssasssessssesessseesrnes 1
29 * RIVET, 5/32" X 9/16" LGi....veiveiieerieeineerreirsnterseeeectessessssesssssesssesessessensessnnes 9
30

EZGOREWE Service Parts Manual Page C-6




Electric Vehicle

R = =

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70047-GO1 UPPER FLOORPAN .......coiiiitirrtirctistersrersteeseesiressses s es e e se e s s st e sen e s rnesemee 1
32 14601-G11 RIVET, 5/32" X /168" LG ettt st eee e s e 10
33 16816-G2 RATCHET FASTENER ... ecrirttccittestrre e s esese s saess s se st se e 1
34
35 27166-G02 FRONT SHIELD.......occcieciretrrerirneirctresiereressseesssesssessesemrssnessessessssssssssesenessnne 1
36 71015-GO1 FRONT SHIELD BRACE..........c oo riririneircrtiviereieereeeeensesssssabeessssesessessessanae 2
37 16816-G2 FASTENER ...ttt esrrrsrtssn e svet s s s e e te s ean e saae st e e s sresan e s ressanis 2
38 00114-G6 SCREW, 1/4 - 14 X 3/4" LG «eeecvreeieecereieecteecieessseessaeeseeeesesesse s st ssses e semessnnenns 4
39 16469-G7 WASHER, /4" ..ttt cete e e st e e s te s e s e s saas e e e e s e e emoneeas 2
40
41 70048-G01 FLOORMAT ...ttt et eeevte e e e e see s e s s st e e e s st s s sene s e s sasesessabaesasamaeesennes 1
42 70451-GO1 LOWER FLOORPAN........coictiarirrtrerttstensteestersrerseesseesssssssssssssnessnsssssesssnssanes 1
43 14601-G13 RIVET, 5/32" X /16" LG ..cuviiiiiieeeee ettt eee s s s me s nes 10
44 70452-G01 SWITCH ACCESS COVER.......coiieccieiieeeeeccte et creeeee e ee s v eessssesssssenessens 1
45 14601-G11 RIVET, 3/16" X 9/16" LG ..ottt cteee e st ee e s s s ess e ss s sas s srees 6
46
47 71501-GO1 ROCKER PANEL (PASSENGER SIDE).....cccceiviirieeteeteeciennreeeee e en e 1
48 71502-GO1 ROCKER PANEL (DRIVER SIDE) .....ccoectieiieiirrieeceeseecsiesiseesesveseerssseesssessans 1
49 71507-GO1 SILL PLATE (PASSENGER SIDE) ......cocovevieriierieerrteeneeeeieseseesssersssensesesessssenns 1
50 71507-G02 SILL PLATE (DRIVER SIDE) ......ccovvtiveteenteenieeirerieeeseesssessressssessssessesssessnrans 1
51 16705-G1 SCREW, 1/4 - 20 X 1" LG. (STAINLESS STEEL) ......covvvveeemrieeceeeeeeecee e 4
52 23726-G4 SPACER ...ttt rerceete s reeres e e es e s e s es et e s e sabae s br e s neeeensnneessnnaesesans 4
53 00891-G2 LOCK NUT, 1/4 - 20 ...ceiieeiecivctieeitecsieeeiesniensieecsseesseessesssssasstesessnesssensssessnnrsns 4
54 23726-G6 SPACER ... et ceeirerceeeseiter s irteeessneses e eessaesesstee s seaeeesssessssssessssnsessasnnesesnnesssans 1
55 15058-G4 RIVET certiiitiirctterciete st ereee e ectr e s s e seesae e s e e se st e e s ses e s smseesaseeeeesnneesessssesssssessessees 2
56 23726-G7 SPACER ... crirrrercitrsretcesitte st e essat e st e s s st e s s teeaassesessasnensssennsnnassernneeennnn 1
57
58
59 70318-G02 SEAT FRAME......cccctteictiinreeceittiretrererntr s eees s e e e teeessssesesssessesnnsesassnesesssnesesans 1
60 70046-GO1 BATTERY RACK ...ttt teesrtn e se sttt e e s eesee e s nneseesssssnssseneessons 1

Page C-7 Service Parts Manual EZGOmEE




Electric Vehicle

Rt

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 0071 5-G2 BOLT, 5/16 - 18 X 13/168" LG ceeriieeeeeieeeecceees st ee e sessatve et e e aameeeeessaeenad 5
62 00438-G6 BOLT, 5/16 = 18 X 3/4" LGi. ..ucvveeereereeececeeeeeteseeeeecae s seeeese s esesassststsese s eeeresesenens 2
63 00559-G8 WASHER, 5/16" ...coiieeretrereie et cieeec e cte e e ster e et eaee e e st e e s sveasesssnasens 2
64 11098-G6 LOCK NUT, 5/168 = 18 ..ottt ettt e ases st e 2
65 , 70200-GO1 TORX SCREW, 3/8-16 ...ueeeiiiiiiieieeierieeccresresereetesee s eteesesssetesemeeseeaasnens 2
66
67 71301-G** REAR BODY (WITHOUT TAILLIGHTS) ..ottt 1
68 71310-G** REAR BODY (WITH TAILLIGHTS) .. .uttiieeeiiiieieciir vt e csssiseeeecesessssssese s s enn 1
69 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) ......coeceiieiiiieeesieeeeeeee e eeeeeveesennes 1
70 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE)......cccoieeeeeceeeeeeeee e 1
71 16816-G2 RATCHET FASTENER........c. ettt ettt e ene e n e e 8
72 71320-G01 ACCESS PANEL ... ettt eeceee e ave e s s s rer e s s e saass s e s e s s s s ssneaaeas 1
73 71002-G01 SCREW, #8 X 5/8" LGi..ucueverererereeeeeeeeeteeeeeeeseeessessesssstesesesstssssssesstsnssssasesssesssenes 5
74 T1BB4-GO2 | “U7 CLIP ettt ettt sttt sass st s st a e st as st s n s enes 1
75
76
77
78 16816-G1 RATCHET FASTENER ... ettt serttees e cvs e ee e s aneseeessneonnd 26
79 71318-G01 BAGWELL LINER ...t cveentee e esntree e cressseeae e s sssssneeasesssssaned 1
80 18436-G1 RIVET, 174" X 3/4" LG «eeeeeeeeeeeeeeeeeeeeceirercecvtteeesessvree e sesssee e e sssssanesssesssesannd 2
81 10570-G10 | RIVET, 5/32".....eeeteeieeeteieeeie e eaetesees e ssassesess s sss et es s e st se et sesssssasssssesssosne 6
82 71456-G01 NOTCHED REAR BUMPER (4 CADDY)....ooieiieeerceceeeeiieeeeceee e seee e 1
83 71451-G01 REAR BUMPER .....cococeeeecteeriircseeececeeesetenessneessreesessnesessseaseenssssenssssesassssnesnees 1
84 71455-G01 BUMPER PLUG ...ttt ettt it seceitee s e s e e s e e senn s nseeesssersnsssesesesen 4
85 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG .ottt eteee e eeteee e e s s s e ssennssvassesonen 4
86 00571-G2 WASHER, 5/16" ....cviueieerrreeceetrisesesesssesssssessessassesesssassesesssassssesesssnssssssssserans 4
87 16816-G4 RATCHET FASTENER ...ttt s et e se s sate e e s se s s n e e e e eenan 2
88
89 71609-G01 HINGE PLATE .....oveetreeecaeteeee e tseseseenasesesssseseseses e besasassesesssassssesssenssnsasassesnnns 2
90 10570-G11 RIVET, 3/16" X 3/4" LGi. ceeeeueuereeeretereeecceeteteseseaesesesesesesesenas s s s s s sas s asnsesessanns 4

EZGOEE Service Parts Manual Page C-8 |




